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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Fr | Powerabs | ALImit
30,000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -57.73 dém -44.73 dB 30,000 MHz 690,000 M 100.000 kHz 689.50525 MHz -57.65 dBm -44.65 dB
725.000 MH2 1.000 GHz 100.000 kHz 992.99451 MH2 -57.00 dBm -44.00 dB 725,000 MHz 1.000 GHz 100.000 kHz 875.41209 MH2 -57.10 dBm -44.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81880 GHz ~46.00 dém -33.00 dB 1.000 GHz 3.000 G 1.000 MHz 265984 GHz ~46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,99 d8m -28.99 db 3,000 GHz 7.000 G 1.000 MHz 6.99875 GHz -41.67 d8m -28.67 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.53812 GHz -42.06 dBm -25.06 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.86403 GMz -42.04 dBm -25.04 dB
) THIin e X e
L J 8 JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band

12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

ey [@E)|(Greemm ) =)
Ref Level 0,00 dem  Offset 12.00 d& Mode Auto Swesp Ref Level 0.00 dem  Offset 12.00 d& Mode Auto Swesp
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 Spurious Emissions | Spurious Emissions
| __Rangetow | Rangeup | RBW Frequency | Powerabs | ALimit | __Rangetlow | Rangeup | RBW Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 664.10795 MHz -57.45 dBm -44.45 db 30,000 MHz 690,000 MHz 100.000 kHz 367.91604 MHz -57.64 dBm -44.64 db
725.000 MHz 1.000 GHz 100.000 kHz 890.79670 MH2 -57.05 dém -44.05 dB 725.000 MHz 1.000 GHz 100.000 kHz 981.45604 MH2 -56.81 dBm -43.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46,03 d8m -33.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -46.13 dém -33.13 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.99575 GHz -41,99 d8m -28.99 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.83 d8m -28.83 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.86353 GHz -41.89 dBm -28.89 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.86453 GHz -41.95 dBm -28.95 dB
Y .. Y W
JU J L L it J
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Highest Channel / QPSK

Highest Channel / 16QAM
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1 AvgPwr 1 AvoPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
| __Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit | __Rangetow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz 690.000 MHz 100.000 kHz 622,21889 MHz ~57.63 dém -44.63 db 30,000 MHz 690.000 MHz 100.000 kHz 684.22789 MHz ~57.55 dBm -44.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 725.41209 MH2 -57.01 dBm -44.01 dB 725,000 MHz 1.000 GHz 100.000 kHz 972.39011 MH2 -57.06 dBm -44.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz ~46.29 dém -33.29.d8 1.000 GHz | 3.000 GHz 1.000 MHz 2,68333 GHz ~46.36 dBm -33.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.53 dBm -28.53 db 3,000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.64 d8m -28.64 db
7.000 GHz 9.000 GHz 1.000 MH2 7.54261 GHz -41.81 dBm -28.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85204 GHz -41.96 dBm .96 dB
) TN e X e
JL J 8 JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band

12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum 2 [ spectrum I l"é’
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| __Rangetow | Rangeup | RBW Frequency | Powerabs | ALimit | __Rangetlow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 684.22789 MHz -57.69 dém -44.69 dB 30,000 MHz 690,000 MHz 100.000 kHz 668.39580 MHz -57.52 dBm -44.52 dB
725.000 MHz 1.000 GHz 100.000 kHz 979.80769 MH2 -57.06 dém -44.06 dB 725.000 MHz 1.000 GHz 100.000 kHz 907.28022 MH2 -57.04 dBm -44.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz ~46.13 dBm -33.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz ~46.06 dém -33.06 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -41,79 d8m -28.79 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.86 d8m -28.86 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.85604 GHz -41.92 dBm -28.92 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.85604 GHz -42.02 dBm -25.02 dB
" ) e
Jl J ey L J J
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Middle Channel / QPSK

Middle Channel / 16QAM

Date: 9 AUG 2015 18:08:43

te: 9 AUG 2015 18.07.49
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RefLevel 0.00 dém Offset 12.00 de Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr 1 AvoPwr
Limit (lhm,b. PAbs Limit :the(,b.
lne $PURIOUS LINE ABS PAES ine SPURIOUS LINE ABS
-10 dahi— -10 déff
SPURIOUS_LINE_A SPU S
-20 dB -20 dB
-30 dB -30 dB
-40 dB = -40 dB i A
. —
-50 dB S L
!!-I -uwmf"‘l
-70 dBrm -70 dB
-80 dB -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
| __Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALImit | __Rangetow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz 690.000 MHz 100.000 kHz 597.48126 MHz -57.71 dém -44.71 dB 30,000 MHz 690.000 MHz 100.000 kHz 671.03448 MH2 ~57.69 dBm -44.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 897.66484 MH2 -57.09 dBm -44.09 dB 725,000 MHz 1.000 GHz 100.000 kHz 991.89560 MH2 -57.11 dBm -44.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz ~45.46 dBm -32.46 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2.65784 GHz 46,42 dBm -33.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.71 d8m -28.71 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.60 d8m -28.60 db
7.000 GHz 9.000 GHz 1.000 MH2 7.86503 GHz -41.90 dBm -28.90 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85704 GHz -42.09 dBm .09 dB
) TN e X e
JL J 8 JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band

12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 3 AUG 2015 1818:52

Date: 9 AUG 2015 181757

trum I g pectrum [un
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| __Rangetow | Rangeup | RBW Frequency | Powerabs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 681.91604 MHz -57.53 dBm -44.53 dB 30,000 MHz 650,000 Mi 100.000 kHz 653.55322 MHz ~57.66 dBm -44.66 db
725.000 MHz 1.000 GHz 100.000 kHz 988.32418 MH2 -56.99 dém -43.99 dB 725.000 MHz 1.000 G 100.000 kHz 935.85165 MH2 -57.11 dBm -44.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 G 1.000 MHz 1.42314 GHz 46,39 dém -33.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -41,78 d8m -28.78 dB 3,000 GHz 7.000 G 1.000 MHz 6.99775 GHz -41,97 d8m -28.97 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.86453 GHz -41.89 dBm -28.89 dB 7.000 GHz 1.000 MHz 7.86903 GHz -41.97 dBm -28.97 dB
i (TTTTTTTIE] )i T —
L L § L

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Fr | Powerabs | ALImit
30,000 MHz 690,000 MHz 100.000 kHz 675.32234 MH2Z -57.81 dém -44.81 dB 30,000 MHz 690,000 Mi 100.000 kHz 672.35382 MHz -57.78 dBm -44.78 db
725.000 MH2 1.000 GHz 100.000 kHz 945.46703 MH2 -57.32 dBm -44.32 dB 725.000 MH2 1.000 GHz 100.000 kHz 996.29121 MH2 -57.33 dBm -44.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.44 d8m -33.44 dB 1.000 GHz 3.000 G 1.000 MHz 1.39965 GHz -33.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -42,20 dBm -29.20 dB 3,000 GHz 7.000 G 1.000 MHz 6.98825 GHz 8 -29.32 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.53462 GHz -42.17 dBm -26.17 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.86453 GHz -42.56 -29.56 dB
) T e )i L1111 —
L J § L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 12 / 10MHz
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 Spurious Emissions | Spurious Emissions
| __Rangetow | Rangeup | RBW Frequency | Powerabs | ALimit | __Rangetlow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 669.05547 MHz -57.77 dBm -44.77 dB 30,000 MHz 690,000 MHz 100.000 kHz 671.36432 MHz -57.72 dBm -44.72 dB
725.000 MHz 1.000 GHz 100.000 kHz 824.86264 MH2 -57.35 dém -44.35 dB 725.000 MHz 1.000 GHz 100.000 kHz B855.35714 MH2 -57.11 dBm -44.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66833 GHz ~46.68 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81980 GHz -46.81 d8m -33.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.26 d8m -29.26 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,37 d8m -29.37 dB
7.000 GHz 9.000 GHz 1.000 MH2 7.85954 GHz -42.43 dBm -29.43 dB 7.000 GHz 9.000 GHz 1.000 MH2 7.86353 GHz -42.36 dBm -29.36 dB
X .. X T
JU J L L ik J
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 Spurious Emissions | Spurious Emissions
| __Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALImit | __Rangetow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -57.91 dém -44.91 dB 30,000 MHz 690,000 MHz 100.000 kHz 684.22789 MHz -57.81 dBm -44.81 dB
725.000 MH2 1.000 GHz 100.000 kHz 994.09341 MH2 -57.23 dBm -44.23 dB 725,000 MHz 1.000 GHz 100.000 kHz 928.98352 MH2 -57.44 dBm -44.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz ~46,36 dém ~33.36 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2.80980 GHz ~46.60 dBm -33.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -41,91 d8m -28.91 db 3,000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42.07 d8m -29.07 dB
7.000 GHz 9.000 GHz 1.000 MH2 7.86753 GHz -42.29 dBm -20.29.d8 | || 7.000 GHz 9.000 GHz 1.000 MHz 7.84554 GH2 -42.29 dBm -29.29 dB
) TN e X T e
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saronas. FCC RF Test Report

Report No. : FG571618B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0123
40 Normal Voltage 0.0120
30 Normal Voltage 0.0100
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0095
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0113
-30 Normal Voltage 0.0112
20 Maximum Voltage 0.0110
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG571618B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.96 5.01 6 6
Middle CH 5.01 5.1 6.49 5.97 PASS
Highest CH 5.13 5.13 6.32 6.03
SPORTON INTERNATIONAL INC. Page Number : B17-10f 19
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 9 AUG 2015 17.26.14
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Highest Channel/ 1RB

Highest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Date: 9 AUG 2015 1

Middle Channel/ 1RB

Middle Channel / Full RB

Function

¥
Mean | Pesk | crest | 100 | 19 |
Trace 1 20.04 ®Bm 26.63 gBm 6.59 d8 3.13d8 S.51 d8

Date: 9 AUG 2015

Samples: 100000
0.1% | 001% |
6,40 d& 6.58 dB

172533

Spettrun ] = Spoctrur |=9]
Ref Lavel 30 00 abm  Offset 12 00 o8 Ref Level 30 00 abm  Offset 12 00 o8
be At 3008 AQT 1.6 ms & RBW 10 MH2 be At 3008 AQT 1.6 ms & RBW 10 MH2
@153 View @153 View
| i | i ]
=S ‘ e { i
0 + T 01 3
i | i }
T i | ! i
{ | { {
1 1 |
St ! o001 1 T
d 1
™ ¥ t
Y { 1
1 |
£-03 1 1E T
1 B 13 1
i { i
| | |
. \ {
1E4 T £
[ i [ R i
| 1 i |
| ! ! I\
1E-0S et 1 I e R — 1 Srrrik 1 Ay
| o | ! f
SF 710.0 MHz_ o Mean Pwr + 20.00 dB F 710.0 MHz_ = )
St Tan Prr.* 20.00 U8 ) jec e

Mean Pwr + 20.00 dBb

Y Function Samples: 100000
Mean | Peak | crest | 1000 | 1 |_0.1% | o001% |
Trace 1 21.05 cBm 27.77 @Bm 6.72 d8 3.07 98 5.07 d8 $.97 dé 6.49 dB

Date: 9 AUG 2015 172543

Highest Channel/ 1RB

Highest Channel / Full RB

Yy Function sSamples: 100000
Mean | Peak | crest | 108 | 19 | 0% | 0.01% |
Trace 1 20.71 cBm 27.08 gBm 6.38 dB 3.16 dB 6.00 dié 6.32 dB 6.4] dB

(L

Date: 5 AUG 2015 172555

Spectrum | = Spoctre &
Ref Lavel 30 00 abm  Offset 12 00 o8 Ref Lavel 30 00 abm  Offset 12 00 o8
b att 3008 AQT _ 16ms ® RBW 10 MHz ke At 3008 AQT _ 16ms ® RBW 10 Mz
@153 View @153 View
[ [ i [
m— | sl | !
= ~{_ |
o 01
3t i 1 i I
i | Y { !
1 1 |
0.0t ! 0.0t i
1 !
{1 |
I 1 |
E-03 - - 1€ 1
| B t
: . {
1E- 1E4
i 1 4
i i !
AN
1E05 et + A¥ 1E-05 et + + 1 n Y
l l |
F._r 711.0 MHz_ 7S Mean Pwr + 20.00 dB Fr 711.0 MHz_ S i

Mean Pwr + 20.00 dBb

Function Samples: 100000
|_o0a% | o001% |
6.03 dé 6.43 dB

¥
Mean | Peak | crest | 10m | 19%
Troce 1 [ 7108 ®m  27.77 @em .60 d& 3.03 db 5.04 dB

Date: 9 AUG 2015 172605
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saronas. FCC RF Test Report

Report No. : FG571618B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 499 | 487 | 963 | 9.77 - - -
Middle CH - - - - 489 | 489 | 981 | 9.77 - - -
Highest CH - - - - 491 | 488 | 967 | 9.77 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B17-40f 19




samran . FCC RF Test Report Report No. : FG571618B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 5 AUG 2015 163238

Si n I lm trur I L a
Rof Lavel 30,00 dbm _ Offset 12 00 Gf = RBW 100 bz Rot Lovel 30.00 dbm _ Offset 12 00 G0 = RBW 100 bz
b At @ swr 1945 @ VBW 300 kM2 Moda Auto FFT @ swr 1905 Moda Auto FFT
ount 100/100
| s
Mg 16.00 dive| gy 407 dom|
106.75000 Mbiz] 10782900 Miiz]
20 de 20 dée t
| X 26.00 d8 26.00 d8
it s A A vl +.965000000 Mz b A= S AL +.065000000 Mbiz]
] Qfactor \ 141.8) ] Qfactor \ 145.5)
0 a8 : - 0 gsn + +
/ ‘ . | A
10 d ‘ 10 di f ¥
+ + T -20 dien—t —f A
1 . Lo aman—4 R
- . 40 AR - .
- | i |
-60 dF T 0
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Trc | X-value |___Y-value | Function | Function Result Type | Rot | Trc | |__Y-value | Function | Function Result
M1 1 16.09 d&m ndg down 4.985 MH: M1 1 14.87 d8m 4.865 MH:
L§ 1 704.022 MHz 9.71 dBm 26,00 db £ 1 4 4 B 26,00 db
T2 1 709.007 MHz -3.79 dam Q factos 141.8 T2 1 708.908 MH2 ~11.40 dam 145.5

Date: §.AUG 2015 163248

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 9 AUG 2015 16 42 46

lm] (nn]
00 dibm  Offset 12 00 08 » RBW 100 kH2 dbm  Offset 1200 08 » RBW 100 kHz
008 SWT 1945 @ VBW 300 kM2 Moda Auto FFT @ swr 195 @ VBW 300 k42 Mode Auto FFT
unt 100/100
[0 17k Max
Mg 1571 divw EIIEY] 7 abm|
11093900 Mbiz] = 710.67900 Miiz]
b ol 26.00 ¢ 2 o1 y nds 26.00 de
| o A VA “Ulbpaiamn +.085000000 s - v \ o + 085000000
10 de jal. st 10 den—4 £ o \
] Qfactor \ 148.5) Q factoe \ 1
0 a8 : - . 0 a8 ] - .
{ [ \ { | \
10 df e = 10 di . A
-20 dien—t- . . + . -20 dien—t +—p ¥
30 dBen —mprnis 4 4 B 2 B s VATV —
40 dim ——t- . . . 40 dien—rt- .
-50 - -0
60 T 60
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Markar Markar
Type | Ref | Trc| Y-value | Function | Function Result | Type | Rat | Trc| Y-volue | Function | Function Result |
1 15.71 ddm nd@ down 4.885 MHz M 1 4.885 MKz
T 1 46 B 26,00 de T 1 26,00 dp
T2 1 30 da 145.5 2 1 1455

Date: §.AUG 2015 164256

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 9. AUG 2015 16

S5 trum I lm ko
Rot 0 Offsat 12.00 b = RBW 100 briz Offsat 1200 0o = RBW 100 briz
fo At 3 SWT 19 s @ VBW 300 k42 Mode Auto FFT b Att SWT 195 @ VBW 300 k2 Mode Auto FFT
ount 100/100
@15k Max
Mif1) 16.23 diim| M) 47 dim)|
20 déen : 711.87200 M| 20 deen—1 712.31100 Maz|
3 | ndi 26.00 d8) nds 26.00 d8)
| 'S it T ~ +.905000000 Mz | e AL +.075000000 M
10 dée \ 10 = 3
] Qfactor \ 145.1 I Qfactor \ 140.1
0 a8 — - 0 dB . ! \
/ ‘ § ‘ / |
10 dien—4- 4+ “ 4+ - 4 - 10 den —4- . 3 - x =
-20 den—+ —rd + A dien—+ g 5
; J | | ] | \
O AT { 4 4 g . o dem it =
40 A —1t- " 1 + 40 dien—t .
-50 -50
60 de + 60 de
CF 713.5 MHz 1001 pts Spon 10.0 MHz CF 713.5 MHz 1001 pts Spon 10.0 MHz
Markar Markar
Type | Ret | Trc | Y-value |__Function | Function Result | Type | Ret | Trc | | Function Result |
M1 1 16.23 dém ndB down 4.905 Mz M1 1 4.875 MH:
LF 1 9.83 dbir nda 26.00 db n 1 26,00 db
T2 1 ~3.69 dam Q factor 1451 T2 1 1461

Date: §AUG 2015 164527

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

)

Spectrum Spec (?
Ref Lavel 3000 abm Offset 12 00 08 » RBW 300 kw2 Ref Lavel 30 00 abm  Offset 12 00 0f » RBW 300 kvz
o At W swr 126us » VBW 1 MM2  Mode Auto FFT o Art Wm swr 126us » VBW 1 MH2  Modae Auto FFT
S ount 100/100 SGL Count 100/100
10 Ao | RS
Mif1) 17.40 dBm M) 16.49 dBm)|
S 706.2430 Méiz] = 7050040 Mbiz]
20 dee X = ndg-, 26.00 d8 9.0 ~—ndg, 26.00 d8
VAl ey TG v e 9.630000000 Mbiz] 4 o) Mmssne) | 9.770000000 Mz
20 | Q factor \ 73.3] 20 | Q factor \ 72.2|
0 o T 4 0 g8 -
i A ] [
¥ / \
104 ‘ X 104 7 ‘
. -20 dien B it
A \
/50 dem L onsy B ghen —
40 din . 40 dien
S0 S0
-60 dF -0
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
[Markar M,
Type | Ref | Trc| Y-value | Function | Function Result | Type | Rot | Trc | |_Function | Function Result |
1 17.40 d&m ndé down 9.63 MKz M1 ndB down 9.77 Mz
T 1 8 43 dBm nas 26.00 o8 Tl 1 nas 26.00 dp
T2 1 2.16 dBm Q factor 73.3 T2 1 Q factor 72.2
Date: § AUG 2015 165524 Date: 5 AUG 2015 165535

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum ‘ﬂg St (?
Ref Lavel 30 00 abm  Offset X) 0B w RBW 300 knz Ref Level 30 00 abm  Offset 12 6 » RBW 300 k2
o At Ww swr Gus » VBW 1 MM2  Mode Auto FFT o Al W swr 126us » VBW 1 MH2  Modae Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1P% Max [0 1F% Max
[ M) 17.02 dimy M) 17.09 dBm)
= . 711.6360 Mz = A 708.2420 Mz
nom = mm— m— 26.00 d8| o R e 26.00 d8|
e il b >\ 9.010000000 Mz / - -\~ 9.270000000 Mz
10 6 | Q factor \ 72.5) 10 ] \ 723
0 agm ‘ + 0 a8 4 4
! B { 1
-10 df ? -10 di ‘f Y
/ | \
-20 dien: Y -20 dien: — -
30 BT 4 m AR . SWTEIA a - S
-40 din 4 -40 dien
-s0 -50
£0 -0
CF 710.0 MHz 1001 pts ﬂ:un 20.0 MHz CF 710.0 MHz 1001 pts a:nn 20.0 MHz
[Marker M,
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Rot | Trc| X-value L Y-vaue | Function | Function Result |
M1 1 711.638 MMz 17.02 ddm nd8 down 9.81 MHz M1 1 ndB down 9.77 Mz
T 1 185 MMz .51 ddm nds 26.00 d Tl 1 nas 26.00 de
T2 1 714.995 MHz -8.45 dam Q factor 7 T2 1 Q factor 72.5

Date: 5.AUG 2015 170543

L

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum ‘“.? Spectr l -
Ref Lavel 3000 dbm Offset 1200 08 » RBW 300 bz Ref Lavel 30 00 dbm  Offset 12 00 08 » RBW 300 knz
b At W8 SWT 12645 @ VBW 1MH2  Mode Auto FFT b At 008 SWT 12645 @ VBW 1MH2  Mode Auto FFT
ount 100/100 SGL Count 100/100
@17k Max [@ 17+ Max
ETEY) 16.94 divm| ‘ M) 16.60 dbm
b 709.0220 Miz| = 71,4780 Mz
.0 e A e 26.00 d8| 3,00 | -, = ndB Y. 26.00 d8|
e ding e A 9,670000000 Mz | b4 (ol bk, A —fiw’ /S 9.270000000 Mz
e ] Q factor \ 73.3) 0 [ Q factor \ 73.0)
\ \
0 a8 ! L 0 g8 + -
‘ i / \
; { ; =
10 di : -10 / +
/ ) \
+— A -20 déen . b
~V ~aiy L : . A A >
{ = S0 S Ao
40 dien + 40 dien:
=0 -50
60 dF -60 dF
CF 711.0 MHz 1001 pts Spon 20.0 MHz CF 711.0 MHz 1001 pts Spon 20.0 MHz
Marker Markar
Type | Ret | Trc | X-value 1 Y-value |_Function | Function Result | Type | Rat | Trc | | Y-value |_Function | Function Result |
M1 1 z 16.94 d&m ndé down 9.67 Mz M1 1 78 MHz 16.69 d8m ndi down 9.77 Mz
T 1 2 9.54 cBm nds 26.00 dB n 1 6,148 MHz 9.81 dBm nds 26,00 db
72 1 715.835 MHz -3.56 dar Q factor 73.3 2 1 715.915 MHz -3.63 dam Q factor 73.0
Date: § AUG 2015 171004 Date 5 AUG 2015 17.10 14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG571618B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 45 | 901 | 9.03 - - -
Middle CH - - - - 447 | 45 | 9.01 | 8.99 - - -
Highest CH - - - - 447 | 449 | 9.03 | 9.03 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B17-7 of 19




SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

[;]

&)

Date: 9. AUG 2015 163217

Date: §.AUG 2015 163227

Spe Spectn
Ref Lavel 30 00 abm  Offset 12 00 o8 RBW 100 vz Ref Level 30 00 n Offset 12 00 o8 RBW 100 bz
b At Qo8 SWT 1945 @ VBW 300 kM2 Moda Auto FFT b At 08 SWT 1945 @ VBW 300 k2 Mode Auto FFT
SGL Count 100/100 S ount 100/100
| R [@ 17+ M
Mg 16.30 dim| gy 4.7 dibm|
706.79000 Mbiz] I 706.18000 Mbz
20 da 15 Qec By 14855 14486 MH2 PO 1495504496 MH2
[ A4 Vo by O 1 £ q
10 dee - t 10 de -
/ f
0 agbm 1 A 0 gbm T
| \ /
-10d s - -0 d ¢
-20 dBen—+ | — | 1 .  — \ ¥
A WA 2 ¥ v
-2 ey et 4 4 4 = 4 Ua TA NN
40 dn—t " 4 4 4
=0 -0
-60 F T 0
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Markar Markar
Type | Ref | Trc| X-value | |_Function | Function Result | Type | Rot | Trc | X-value | |_Function | Function Result |
M1 1 706,75 M1 1 70
L§ 1 cc Bw 4.405514485 M £ 1 cc Bw 4.495504455 Mz
55 3 12 1

Middle

Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

[;]

&)

Date: 9 AUG 2015 16 4224

Date §AUG 2015 164235

Spe Spectn
Ref Lavel 30 00 abm  Offset 12 00 o8 RBW 100 bz Ref Lavel 30 00 abm  Offset 12 00 o8 RBW 100 ¥z
SWT 1945 @ VBW 300 kM2 Moda Auto FFT b At 08 SWT 1945 » VBW 300 k42 Mode Auto FFT
SGL Count 100/100
Mg 20 dbm| Mg 1510 divm|
MH 708.81100 MH2
20 dae 00 Frel 8.81100 MH.
X . Occ By £ 465534466 MH2 ¥ Occ Bw 4. 495504496 MH2
| T el oAbl e e Ve % AN - . nl
10 des : . 10 déen—+ ’ :
| \ (
0 abe t 0 ae 1 -
\ / |
10 di ! . 10 di
20 dien - . ‘ . . + + .
2 g et S i | S T s o
40 dim—1t- . .+ + .
0 50
-0 T 60
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Markar Markar
Type | Rt | Trc| |__Function | Function Result | Type | Rat | Trc | |_Function | Function Result |
M1 1 m 1
T 1 cc Bw 4.465534466 M Tl 1 cC Bw 4.495504456 M
T2 1 T2 1

Highest Channel

/5MHz / QPSK

Hig

hest Channel / 5MHz / 16QAM

&

Date: 9 AUG 2015 16 44 55

Date: §AUG 2015 164508

lnn
Offset 1200 g8 RBW 100 bz Offset 1200 G RBW 100 briz
SWT 19 us @ VBW 300 k42 Mode Auto FFT SWT 195 @ VBW 300 k2 Mode Auto FFT
EIEY i EITEY) 15.63 b
00 M 713.97000 Méiz]
20 deem 20 daen—t
Qee B 1465534466 MHz2 | Y  Occiw 1485514486 MH2
| WY AN WP A NAuAAAS s A AAN B
10 dee 3 10 4 - T
\‘ “ | ‘\
0 g8 f T 0 gBm f T
/ | \ | [ \
10 dien—4 ! YA 4 N - 10 dien—+ S \ 2
-20 dben—+ +—F + T -20 dben—+ —t B
730 dham 4 4 bl a0 e e LS
40 A —1t- " 1 + 40 AR —1t 4
S0 -0
60 dB 1 60 de
CF 713.5 MHz 1001 pts Spon 10.0 MHz CF 713.5 MHz 1001 pts Spon 10.0 MHz
Markar Markar
Type | Ret | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ret | Trc | X-value 1 Y-value |__Function | Function Result |
M1 1 ? 16.11 dBm M1 1 3.9 15.63 dBm
n 1 Occ Bw 4.455534465 Mz n 1 Occ Bw 4.405514485 Mz
T2 1 10,66 ddm T2 1

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : B17-8 of 19




SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&)

Date: 9. AUG 2015 165503

Spe |=9] Spectry
Ref Lavel 3000 aim Offset 12 00 0f » RBW 300 kvz Ref Level 30 00 n - Offset 1200 06 » RBW 300 kvz
o At 08 SWY 126us » VBW 1 M2 Mode Auto FFT o Al 08 SWY 126us » VBW 1 MH2  Modae Auto FFT
SGL Count 100/100 S ount 100/100
| RS @171 Mar
M) 10.24 dBm| M) 1661 dim)|
i 709.5000 Mz =i 707.4020 Mz
o 1 ) (o X ~Qcuiy 9.010989011 MHz #.0% o S Occ By _ 9.030965031 MHz
10 déen—+ ; - 10 diem—+ = -
0 a8 ! - L 0 a8 s L
|
10d 1 -10 df d \
\ /
-20 dien—t- | — 4 1 : -20 dien—+ > .
~\ | | P i A P ~ -
a0y e <t + 4 4 s O Rt . Y el -
40 AR ——1- . . . 40 AR - .
) -0
-60 dF T -0
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Markar [Markar
Type | Ref | Trc | Y-value | Function | Function Result | Type | Rot | Trc | X-value | Y-value | Function | Function Result |
M1 1 bt 4 da&m M1 1 707.402 MHz 16.61 dém
1 1 )51 cBm occ Bw .010589011 Mz Tl 1 704,4845 MHZ 10.48 dBm cc Bw ©.030965031 MMz
T2 1 11.04 dam T2 1 713.5155 MHz 9.25 dam

Date: §AUG 2015 165514

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[;]

&)

Date: 5 AUG 2015 1

Spe Spectn
Ref Lavel 3000 abm Offset 12 00 0B » RBW 300 kvz Ref Lavel 3000 abm  Offset 12 00 08 » RBW 300 kvz
swWT1 126us » VBW 1 M2 Mode Auto FFT o Art 008 SWTY 126 us » VBW 1 M2 Mode Auto FFT
SGL Count 100/100
Mif1) 17.05 dBm| ‘ M) 16.26 dBm|
< ! 708.2020 Mz = 708.0010 Méz]
N % R ) I P 9.010989011 MHz P e OccBw £.091008991 MHz2
10 dem—+ - . R 10 diem—+
0 dn I ! \ 0 dam—} L :
104 ! 1 104 |
-20 dien—+ +—F . . B -20 den—1 v +
e Varesd i - AN~ -
<23 JB e 4 4 4 o gL 4 P -y
40 dben—t 4 4 4 40 dien—+ 4
=0 =
60 T 60
CF 710.0 MHz 1001 pts w?ﬂvﬂ MH2z CF 710.0 MHz 1001 pts Span 20.0 MHz
Markar [Markar
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Rat | Trc| X-value | Y-value | Function | Function Result |
M1 1 M1 1
T 1 cc Bw $.010%98%011 MM Tl 1 cc Bw 8.991008991 Mz
T2 1 T2 1

Date § AUG 2015

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 9 AUG 2015 1709 42

lnn (nn
Offset 12.00 00 = RBW 300 iz Offset 12.00 0 w RBW 300 bhiz
SWT  1260us @ VBW 1MM2  Mode Auto FFT SWT 12645 @ VBW 1MM2  Moda Auto FFT
Mif1) 17.07 d8m| M) 16.72 dBm|
2 | 7074440 Mbiz) T 7096410 Mbiz|
20 daen — 20 déen-
N Oce By 9.030069031 MHz - X . Oce By 9.030969031 MHz
| B Y i SN
10 de: ; 10 .
0 g8 1 “ 0 o8 ! L
10 diven—+- 4 — - L - 10 den—4- 4 4 1 -
-20 dien—+ I A -20 dben—t 1—F X
| At B . i~} \
) g 4 4+ 4 e, IO DR L =4 S Vs
40 dbm —1 4 1 4 40 dien—1 +
50 -50
60 de + -60 dF
CF 711.0 MHz 1001 pts Spon 20.0 MHz CF 711.0 MHz 1001 pts Spon 20.0 MHz
Markar Markar
Type | Ret | Tre | X-value 1 |__Function | Function Result | Type | Ret | Trc | X-value 1 Y-value |__Function | Function Result |
M1 1 M1 1 '09.641 MH2
LF 1 Occ Bw 5.010968031 Mz N 1 4845 MKz occ Bw 9.030965031 Miez
T2 1 T2 1 55 MHz

Date: §AUG 2015 170853

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FG571618B

Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571618B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB
rum |'{vl?l Spectrum tg?
Ref Level 30,00 dém Offset 12,00 d8 Mode Auto Sweep Ref L 30,00 d8m  Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvoPwr
Limit ¢heck PABS | SPURIGUE CHNEKABS PABS
20 ALHU: FPURIOUS_)LINE_ABRS PABS rsl 20 Line SPURIOUS ) INE_ABS ‘\ PABS
l [l
10 d8 10
] [
od 0 dB
/ | /'
d J
-10 ey “+ -10 ¥
“SPURIOUS_LINE_ABS_
oo | l‘ e |
s 4 N A || - ; A &\
A ' : H ‘\ " |L ’*M’ N
40 0B /) / 1Y ‘va" il .JJ X N
B LT | I
[ A V LA | ) Ll ™ \/A‘ M\
-50 a8 = o “50 dBm
R R oo o N
o -60 dBr
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions | | [ [ Spurious Emissions
__Rangelow | Range Up RBW | Frequency Power Abs ALimit Rangelow | RengeUp | RBW | Frequency | __Ppowerabs | ALimit
| 690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -32.52 dém -19.52 d8 711.000 MH2 716.000 MHz 100.000 kHz 715.62787 MHz 21.70 dBm -8.30 dB
‘ 703.900 MH2 | 704.000 MH2 30.000 kHz 703.99595 MKz ~25.72 dém | -12.72 dB 716.000 MHz | 716.100 MHz | 30.000 kHz 716.00225 MHz -22.65 dBm -8.05 dB
| 704000 MHz J00.000 bz 100.000 kHz 704.34216 Mz 21.61 d&m -8.39 dB 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz -25.66 dBm -12.66 dB
[ m T -~
e = J\ J
S ANGA S S Date: 9. AUG 2015 16.47:21
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum |‘g’l Spectrum mv’
Ref Level 30,00 dém  Offset 12.00 d8 Mode Auto Sweep Ref Level 30,00 dam  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr 1 AvgPwr
Limit gheck PAES | SPURIGGE CHNERABS PABS
20 ALinl‘ FPURIOUS_)LINE_ABS_ PABS 20 kae SPURIOUS ) INE_ABS PABS
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7.000 GHz 9.000 GHz 1.000 MH2 7.86053 GHz -41.90 dBm -28.90 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86153 GHz -41.92 dBm -28.92 dB
) TN e X e
JL J 8 JL J
Date: 9 AUG 2015 17.18.46 te: 9 AUG 2015 17:19.40
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0124
40 Normal Voltage 0.0099
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =

4.2V

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of Radiated Test
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LTE Band 2/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 2 23.2300 0.2104 21.4200 0.1387
Middle QPSK 1 2 24.0200 0.2523 22.2200 0.1667
Highest 1 2 23.5400 0.2259 22.1500 0.1641
Lowest 1 5 22.1800 0.1652 20.3700 0.1089
Middle 16QAM 1 5 22.7700 0.1892 20.8100 0.1205
Highest 1 5 22.7500 0.1884 21.2500 0.1334
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 7 23.4200 0.2198 21.8100 0.1517
Middle QPSK 1 7 24.2400 0.2655 22.4400 0.1754
Highest 1 7 23.9100 0.2460 22.2900 0.1694
Lowest 1 7 22.5300 0.1791 20.6800 0.1169
Middle 16QAM 1 7 23.4000 0.2188 21.3000 0.1349
Highest 1 7 23.0100 0.2000 21.2000 0.1318
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.1600 0.2070 21.3000 0.1349
Middle QPSK 1 0 23.8000 0.2399 21.9700 0.1574
Highest 1 0 23.6600 0.2323 22.1200 0.1629
Lowest 1 12 22.3000 0.1698 20.4200 0.1102
Middle 16QAM 1 12 23.0500 0.2018 21.2100 0.1321
Highest 1 12 22.8600 0.1932 21.4100 0.1384
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B2 of B37
TEL : 886-3-327-3456 Report Issued Date : Sep. 08, 2015
FAX : 886-3-328-4978 Report Version : Rev. 01

FCCID : PY7-PM0881




saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 2 / 10MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.3400 0.2158 21.3100 0.1352
Middle QPSK 1 0 23.9400 0.2477 22.1100 0.1626
Highest 1 0 23.8000 0.2399 22.2500 0.1679
Lowest 1 0 22.3600 0.1722 20.2600 0.1062
Middle 16QAM 1 0 22.9400 0.1968 21.1400 0.1300
Highest 1 0 23.0700 0.2028 21.3700 0.1371
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 36 0 22.8100 0.1910 20.8900 0.1227
Middle QPSK 36 0 22.9700 0.1982 21.2400 0.1330
Highest 36 0 22.9200 0.1959 21.2100 0.1321
Lowest 1 0 23.6600 0.2323 21.8100 0.1517
Middle 16QAM 1 0 23.9700 0.2495 22.1400 0.1637
Highest 1 0 23.9300 0.2472 22.3100 0.1702
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 24.0200 0.2523 22.2400 0.1675
Middle QPSK 1 0 24.2900 0.2685 22.5900 0.1816
Highest 1 0 24.1400 0.2594 22.5100 0.1782
Lowest 1 0 23.1200 0.2051 21.5000 0.1413
Middle 16QAM 1 0 23.4200 0.2198 21.7300 0.1489
Highest 1 0 23.3700 0.2173 21.7000 0.1479
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 2 23.5159 0.2247 20.9932 0.1257
Middle QPSK 1 2 22.8401 0.1923 19.8120 0.0958
Highest 1 2 23.0377 0.2013 20.4344 0.1105
Lowest 1 2 22.3000 0.1698 19.2000 0.0832
Middle 16QAM 1 2 22.6200 0.1828 19.7100 0.0935
Highest 1 2 22.9600 0.1977 20.4400 0.1107
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 7 23.2200 0.2099 19.9600 0.0991
Middle QPSK 1 7 23.6100 0.2296 20.3500 0.1084
Highest 1 7 23.5600 0.2270 21.1700 0.1309
Lowest 1 7 22.0200 0.1592 18.8800 0.0773
Middle 16QAM 1 7 22.6000 0.1820 19.6600 0.0925
Highest 1 7 23.0400 0.2014 20.2800 0.1067
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.7700 0.1892 19.6500 0.0923
Middle QPSK 1 0 23.3800 0.2178 20.2600 0.1062
Highest 1 0 23.5100 0.2244 20.7400 0.1186
Lowest 1 12 21.8100 0.1517 18.7700 0.0753
Middle 16QAM 1 12 22.6200 0.1828 19.4000 0.0871
Highest 1 12 22.7900 0.1901 20.1000 0.1023
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.7700 0.1892 19.6900 0.0931
Middle QPSK 1 0 23.1700 0.2075 20.1500 0.1035
Highest 1 0 23.5000 0.2239 20.5100 0.1125
Lowest 1 0 22.0900 0.1618 19.0400 0.0802
Middle 16QAM 1 0 22.4400 0.1754 19.4700 0.0885
Highest 1 0 22.6600 0.1845 19.6400 0.0920
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.6800 0.1854 19.5300 0.0897
Middle QPSK 1 0 23.1900 0.2084 20.1100 0.1026
Highest 1 0 23.3800 0.2178 20.3100 0.1074
Lowest 1 37 22.1100 0.1626 19.0000 0.0794
Middle 16QAM 1 37 22.2400 0.1675 19.5800 0.0908
Highest 1 37 22.4100 0.1742 19.5800 0.0908
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.6900 0.1858 19.6400 0.0920
Middle QPSK 1 0 23.3400 0.2158 20.1400 0.1033
Highest 1 0 23.2600 0.2118 20.2500 0.1059
Lowest 1 0 22.0400 0.1600 18.8700 0.0771
Middle 16QAM 1 0 22.5300 0.1791 19.3500 0.0861
Highest 1 0 22.5200 0.1786 19.5100 0.0893
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.3900 0.0548 7.4800 0.0056
Middle QPSK 1 0 17.9100 0.0618 7.8100 0.0060
Highest 1 0 17.9500 0.0624 7.6600 0.0058
Lowest 1 0 16.6400 0.0461 6.7400 0.0047
Middle 16QAM 1 0 17.2800 0.0535 6.9000 0.0049
Highest 1 0 17.2200 0.0527 6.9000 0.0049
Limit ERP <7W Result PASS
LTE Band 5/ 3MHz
S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 7 17.9500 0.0624 7.6800 0.0059
Middle QPSK 1 7 18.3700 0.0687 8.1300 0.0065
Highest 1 7 18.1100 0.0647 7.6800 0.0059
Lowest 1 7 16.9300 0.0493 6.9200 0.0049
Middle 16QAM 1 7 17.4500 0.0556 7.3000 0.0054
Highest 1 7 17.2600 0.0532 6.9300 0.0049
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.3600 0.0545 7.5100 0.0056
Middle QPSK 1 0 17.9200 0.0619 7.8400 0.0061
Highest 1 0 17.9700 0.0627 7.7400 0.0059
Lowest 1 12 16.9300 0.0493 6.9000 0.0049
Middle 16QAM 1 12 17.6100 0.0577 7.1400 0.0052
Highest 1 12 17.2900 0.0536 6.9700 0.0050
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.4700 0.0558 7.6500 0.0058
Middle QPSK 1 0 17.9700 0.0627 8.0100 0.0063
Highest 1 0 18.0900 0.0644 8.0700 0.0064
Lowest 1 0 16.6400 0.0461 6.8400 0.0048
Middle 16QAM 1 0 17.2400 0.0530 7.2700 0.0053
Highest 1 0 17.3500 0.0543 7.3000 0.0054
Limit ERP < 7W Result PASS
LTE Band 7 / 5MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 12 6 20.4300 0.1104 19.2200 0.0836
Middle QPSK 12 6 20.7700 0.1194 19.2800 0.0847
Highest 12 6 20.8000 0.1202 19.7500 0.0944
Lowest 1 12 20.6000 0.1148 19.4600 0.0883
Middle 16QAM 1 12 20.8200 0.1208 19.2400 0.0839
Highest 1 12 20.7900 0.1199 19.7100 0.0935
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.1294 0.1633 20.7501 0.1189
Middle QPSK 1 0 21.7985 0.1513 20.7479 0.1188
Highest 1 0 22.0227 0.1593 21.2223 0.1325
Lowest 1 49 21.0400 0.1271 19.5300 0.0897
Middle 16QAM 1 49 20.6500 0.1161 19.3200 0.0855
Highest 1 49 21.2000 0.1318 19.7200 0.0938
Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 21.3600 0.1368 20.0700 0.1016
Middle QPSK 1 37 21.4800 0.1406 20.3300 0.1079
Highest 1 37 21.7700 0.1503 20.5400 0.1132
Lowest 1 0 20.7400 0.1186 19.5600 0.0904
Middle 16QAM 1 0 20.8200 0.1208 19.6700 0.0927
Highest 1 0 21.3200 0.1355 19.9300 0.0984
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.6700 0.1469 20.2400 0.1057
Middle QPSK 1 0 21.4800 0.1406 20.5300 0.1130
Highest 1 0 21.6600 0.1466 20.6300 0.1156
Lowest 1 0 21.0200 0.1265 19.6300 0.0918
Middle 16QAM 1 0 20.8600 0.1219 19.6900 0.0931
Highest 1 0 21.2700 0.1340 19.9900 0.0998
Limit EIRP < 2W Result PASS
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LTE Band 12/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 15.2500 0.0335 4.7600 0.0030
Middle QPSK 1 0 15.3000 0.0339 4.7700 0.0030
Highest 1 0 16.0300 0.0401 5.4700 0.0035
Lowest 1 0 14.5600 0.0286 4.0600 0.0025
Middle 16QAM 1 0 14.7900 0.0301 4.2500 0.0027
Highest 1 0 15.4400 0.0350 4.7000 0.0030

Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 7 15.5259 0.0357 4.6809 0.0029
Middle QPSK 1 7 15.7458 0.0375 5.1667 0.0033
Highest 1 7 16.2879 0.0425 4.9700 0.0031
Lowest 1 7 14.5800 0.0287 4.0700 0.0026
Middle 16QAM 1 7 14.7900 0.0301 4.3100 0.0027
Highest 1 7 15.3500 0.0343 4.8400 0.0030

Limit ERP < 3W Result PASS
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LTE Band 12 / 5MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 15.4600 0.0352 4.7800 0.0030
Middle QPSK 1 12 15.4900 0.0354 4.7800 0.0030
Highest 1 12 16.1300 0.0410 5.3600 0.0034
Lowest 1 12 14.9400 0.0312 4.0900 0.0026
Middle 16QAM 1 12 14.7300 0.0297 4.0700 0.0026
Highest 1 12 15.3400 0.0342 4.8300 0.0030

Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 15.7600 0.0377 5.1300 0.0033
Middle QPSK 1 0 15.7800 0.0378 5.2000 0.0033
Highest 1 0 15.7000 0.0372 5.1500 0.0033
Lowest 1 0 14.7200 0.0296 3.9700 0.0025
Middle 16QAM 1 0 14.9800 0.0315 4.3900 0.0027
Highest 1 0 14.9600 0.0313 4.2300 0.0026

Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 15.6026 0.0363 4.8410 0.0030
Middle QPSK 1 24 15.8244 0.0382 45812 0.0029
Highest 1 24 15.8283 0.0383 4.5627 0.0029
Lowest 1 24 14.9100 0.0310 4.1700 0.0026
Middle 16QAM 1 24 15.0800 0.0322 4.3800 0.0027
Highest 1 24 14.3600 0.0273 3.6700 0.0023

Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 15.7500 0.0376 5.2100 0.0033
Middle QPSK 1 0 15.7100 0.0372 5.2300 0.0033
Highest 1 0 15.7500 0.0376 5.1900 0.0033
Lowest 1 49 14.9300 0.0311 4.2500 0.0027
Middle 16QAM 1 49 15.0500 0.0320 4.2700 0.0027
Highest 1 49 14.5400 0.0284 3.6000 0.0023

Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.02 -13 -44.02 -76.24 -63.59 1.67 8.24 H
5550 -54.40 -13 -41.40 -78.46 -61.47 2.65 9.72 H
Lowest 7400 -52.64 -13 -39.64 -78.72 -61.78 2.46 11.60 H
3700 -57.45 -13 -44.45 -77.42 -64.02 1.67 8.24 V
5550 -53.11 -13 -40.11 -78.57 -60.18 2.65 9.72 \Y
7400 -50.98 -13 -37.98 -78.74 -60.12 2.46 11.60 \Y
3756 -57.74 -13 -44.74 -76.86 -64.36 1.68 8.31 H
5637 -54.04 -13 -41.04 -78.54 -61.09 2.70 9.75 H
Middle 7517 -52.36 -13 -39.36 -78.91 -61.75 2.42 11.81 H
3756 -57.41 -13 -44.41 -77.41 -64.03 1.68 8.31 V
5637 -53.16 -13 -40.16 -78.37 -60.21 2.70 9.75 \Y
7517 -50.25 -13 -37.25 -78.78 -59.64 2.42 11.81 \Y
3817 -54.64 -13 -41.64 -77.24 -61.32 1.70 8.38 H
5725 -52.20 -13 -39.20 -78.65 -59.24 2.75 9.79 H
Highest 7634 -49.47 -13 -36.47 -78.62 -58.96 2.39 11.88 H
3817 -53.91 -13 -40.91 -77.27 -60.59 1.70 8.38 V
5725 -50.69 -13 -37.69 -78.56 -57.73 2.75 9.79 \Y
7634 -47.53 -13 -34.53 -78.35 -57.023 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.95 -13 -44.95 -77.1 -64.52 1.67 8.24 H
5550 -53.77 -13 -40.77 -78.07 -60.84 2.65 9.72 H
Lowest 7400 -51.78 -13 -38.78 -77.97 -60.92 2.46 11.60 H
3700 -56.95 -13 -43.95 -76.95 -63.52 1.67 8.24 \Y
5550 -52.15 -13 -39.15 -77.97 -59.22 2.65 9.72 V
7400 -50.19 -13 -37.19 -78.16 -59.33 2.46 11.60 V
3757 -57.35 -13 -44.35 -76.46 -63.97 1.68 8.31 H
5635 -54.07 -13 -41.07 -78.34 -61.12 2.70 9.75 H
Middle 7514 -52.37 -13 -39.37 -78.77 -61.75 2.42 11.81 H
3757 -56.96 -13 -43.96 -77.24 -63.58 1.68 8.31 V
5635 -53.22 -13 -40.22 -78.44 -60.27 2.70 9.75 \Y
7514 -50.25 -13 -37.25 -78.65 -59.63 2.42 11.81 \Y
3814 -53.85 -13 -40.85 -76.67 -60.52 1.70 8.38 H
5721 -51.08 -13 -38.08 -77.94 -58.12 2.75 9.79 H
Highest 7628 -48.54 -13 -35.54 -77.85 -58.03 2.39 11.88 H
3814 -52.96 -13 -39.96 -76.33 -59.63 1.70 8.38 V
5721 -49.82 -13 -36.82 -77.78 -56.86 2.75 9.79 \Y
7628 -46.69 -13 -33.69 -77.8 -56.18 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.71 -13 -44.71 -76.79 -64.28 1.67 8.24 H
5550 -54.40 -13 -41.40 -78.41 -61.47 2.65 9.72 H
Lowest 7400 -52.89 -13 -39.89 -78.66 -62.03 2.46 11.60 H
3700 -57.01 -13 -44.01 -77.19 -63.58 1.67 8.24 \Y
5550 -53.34 -13 -40.34 -78.46 -60.41 2.65 9.72 V
7400 -50.99 -13 -37.99 -78.6 -60.13 2.46 11.60 V
3755 -57.53 -13 -44.53 -76.96 -64.15 1.68 8.31 H
5632 -54.43 -13 -41.43 -78.34 -61.48 2.70 9.75 H
Middle 7510 -52.11 -13 -39.11 -78.7 -61.49 2.43 11.81 H
3755 -57.34 -13 -44.34 -77.1 -63.96 1.68 8.31 V
5632 -53.19 -13 -40.19 -78.46 -60.24 2.70 9.75 \Y
7510 -50.74 -13 -37.74 -78.79 -60.12 2.43 11.81 \Y
3810 -53.91 -13 -40.91 -76.85 -60.58 1.70 8.37 H
5715 -51.59 -13 -38.59 -78.6 -58.63 2.75 9.79 H
Highest 7620 -49.69 -13 -36.69 -79.03 -59.17 2.39 11.87 H
3810 -53.98 -13 -40.98 -77.23 -60.65 1.70 8.37 V
5715 -50.20 -13 -37.20 -78.44 -57.24 2.75 9.79 \Y
7620 -48.01 -13 -35.01 -78.88 -57.49 2.39 11.87 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.67 -13 -44.67 -76.5 -64.24 1.67 8.24 H
5550 -54.40 -13 -41.40 -78.5 -61.47 2.65 9.72 H
Lowest 7400 -52.35 -13 -39.35 -78.72 -61.49 2.46 11.60 H
3700 -57.46 -13 -44.46 -77.32 -64.03 1.67 8.24 V
5550 -53.05 -13 -40.05 -78.47 -60.12 2.65 9.72 V
7400 -51.00 -13 -38.00 -78.66 -60.14 2.46 11.60 V
3750 -57.63 -13 -44.63 -77.01 -64.25 1.68 8.30 H
5625 -53.08 -13 -40.08 -77.9 -60.13 2.70 9.75 H
Middle 7500 -52.11 -13 -39.11 -78.45 -61.48 2.43 11.80 H
3750 -56.65 -13 -43.65 -76.66 -63.27 1.68 8.30 \
5625 -52.08 -13 -39.08 -77.65 -59.13 2.70 9.75 \Y
7500 -49.87 -13 -36.87 -78.05 -59.24 2.43 11.80 \Y
3800 -54.69 -13 -41.69 -77.22 -61.35 1.70 8.36 H
5700 -51.23 -13 -38.23 -78.29 -58.27 2.74 9.78 H
Highest 7600 -49.86 -13 -36.86 -78.87 -59.32 2.40 11.86 H
3800 -54.03 -13 -41.03 -77.25 -60.69 1.70 8.36 \
5700 -50.58 -13 -37.58 -78.24 -57.62 2.74 9.78 \Y
7600 -47.70 -13 -34.70 -79.05 -57.16 2.40 11.86 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -57.68 -13 -44.68 -76.52 -64.25 1.67 8.24 H
5550 -54.56 -13 -41.56 -78.5 -61.63 2.65 9.72 H
L 7400 -52.95 -13 -39.95 -78.65 -62.09 2.46 11.60 H
owest 3700 -57.75 -13 -44.75 -77.52 -64.32 1.67 8.24 \Y
5550 -52.95 -13 -39.95 -78.34 -60.02 2.65 9.72 V
7400 -50.94 -13 -37.94 -78.81 -60.08 2.46 11.60 V
3745 -57.91 -13 -44.91 -77.23 -64.52 1.68 8.29 H
5618 -54.19 -13 -41.19 -78.43 -61.24 2.69 9.75 H
Middle 7490 -52.47 -13 -39.47 -78.72 -61.82 2.43 11.78 H
3745 -57.60 -13 -44.60 -77.56 -64.21 1.68 8.29 V
5618 -53.10 -13 -40.10 -78.2 -60.15 2.69 9.75 \Y
7490 -50.51 -13 -37.51 -78.86 -59.86 2.43 11.78 \Y
3790 -54.53 -13 -41.53 -76.76 -61.18 1.70 8.35 H
5685 -51.68 -13 -38.68 -78.72 -58.72 2.73 9.77 H
Highest 7580 -49.88 -13 -36.88 -79.08 -59.32 2.40 11.85 H
3790 -54.07 -13 -41.07 -76.95 -60.72 1.70 8.35 V
5685 -50.59 -13 -37.59 -78.37 -57.63 2.73 9.77 \Y
7580 -48.10 -13 -35.10 -79.19 -57.54 2.40 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -56.95 -13 -43.95 -76.18 -63.52 1.67 8.24 H
5550 -54.42 -13 -41.42 -78.49 -61.49 2.65 9.72 H
Lowest 7400 -52.40 -13 -39.40 -78.63 -61.54 2.46 11.60 H
3700 -57.46 -13 -44.46 -77.27 -64.03 1.67 8.24 V
5550 -53.38 -13 -40.38 -78.63 -60.45 2.65 9.72 V
7400 -51.05 -13 -38.05 -78.87 -60.19 2.46 11.60 V
3740 -57.97 -13 -44.97 -77.18 -64.58 1.68 8.29 H
5610 -53.96 -13 -40.96 -78.32 -61.02 2.69 9.74 H
Middl 7480 -52.77 -13 -39.77 -78.98 -62.09 2.44 11.76 H
adle 3740 -57.64 -13 -44.64 -77.59 -64.25 1.68 8.29 V
5610 -52.58 -13 -39.58 -78.42 -59.64 2.69 9.74 \Y
7480 -51.11 -13 -38.11 -78.92 -60.43 2.44 11.76 V
3780 -54.95 -13 -41.95 -77.36 -61.59 1.69 8.34 H
5670 -51.47 -13 -38.47 -78.63 -58.52 2.72 9.77 H
Highest 7560 -50.20 -13 -37.20 -79.11 -59.63 241 11.84 H
3780 -54.75 -13 -41.75 -77.36 -61.39 1.69 8.34 V
5670 -50.64 -13 -37.64 -78.66 -57.69 2.72 9.77 \Y
7560 -48.50 -13 -35.50 -79.32 -57.93 241 11.84 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.04 -13 -46.04 -76.74 -65.11 1.58 7.65 H
5130 -55.07 -13 -42.07 -78.52 -62.36 2.41 9.70 H
Lowest 6840 -52.02 -13 -39.02 -78.31 -59.99 2.64 10.61 H
3420 -58.12 -13 -45.12 -77.12 -64.19 1.58 7.65 V
5130 -54.26 -13 -41.26 -78.7 -61.55 2.41 9.70 V
6840 -51.02 -13 -38.02 -78.59 -58.99 2.64 10.61 V
3462 -59.12 -13 -46.12 -76.88 -65.36 1.59 7.83 H
5195 -54.94 -13 -41.94 -78.45 -62.19 2.45 9.70 H
Middle 6927 -52.56 -13 -39.56 -78.71 -60.66 2.61 10.71 H
3462 -57.87 -13 -44.87 -76.89 -64.11 1.59 7.83 V
5195 -53.96 -13 -40.96 -78.51 -61.21 2.45 9.70 \Y
6927 -51.23 -13 -38.23 -78.59 -59.33 2.61 10.71 \Y
3504 -59.37 -13 -46.37 -76.94 -65.77 1.61 8.00 H
5261 -54.12 -13 -41.12 -78.27 -61.33 2.49 9.70 H
Highest 7018 -53.52 -13 -40.52 -78.73 -61.77 2.58 10.84 H
3504 -57.71 -13 -44.71 -76.85 -64.11 1.61 8.00 V
5261 -53.31 -13 -40.31 -78.41 -60.52 2.49 9.70 V
7018 -51.01 -13 -38.01 -78.71 -59.26 2.58 10.84 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4 /3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.35 -13 -46.35 -77.04 -65.42 1.58 7.65 H
5130 -54.73 -13 -41.73 -78.23 -62.02 2.41 9.70 H
Lowest 6840 -52.02 -13 -39.02 -78.23 -59.99 2.64 10.61 H
3420 -57.95 -13 -44.95 -76.94 -64.02 1.58 7.65 V
5130 -54.24 -13 -41.24 -78.69 -61.53 2.41 9.70 V
6840 -50.91 -13 -37.91 -78.35 -58.88 2.64 10.61 V
3462 -59.05 -13 -46.05 -76.77 -65.29 1.59 7.83 H
5193 -54.87 -13 -41.87 -78.27 -62.12 2.45 9.70 H
Middle 6924 -52.24 -13 -39.24 -78.52 -60.33 2.62 10.71 H
3462 -57.87 -13 -44.87 -76.82 -64.11 1.59 7.83 V
5193 -53.97 -13 -40.97 -78.46 -61.22 2.45 9.70 V
6924 -51.24 -13 -38.24 -78.62 -59.33 2.62 10.71 V
3504 -58.79 -13 -45.79 -76.54 -65.19 1.61 8.00 H
5254 -53.81 -13 -40.81 -78.03 -61.03 248 9.70 H
Highest 7011 -52.15 -13 -39.15 -78.37 -60.39 2.59 10.82 H
3504 -57.66 -13 -44.66 -76.71 -64.06 1.61 8.00 V
5254 -53.11 -13 -40.11 -78.33 -60.33 248 9.70 \
7011 -50.98 -13 -37.98 -78.35 -59.22 2.59 10.82 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.25 -13 -46.25 -76.91 -65.32 1.58 7.65 H
5130 -55.04 -13 -42.04 -78.54 -62.33 2.41 9.70 H
Lowest 6840 -51.05 -13 -38.05 -78.17 -59.02 2.64 10.61 H
3420 -58.15 -13 -45.15 -76.98 -64.22 1.58 7.65 V
5130 -54.37 -13 -41.37 -78.7 -61.66 2.41 9.70 V
6840 -50.58 -13 -37.58 -78.07 -58.55 2.64 10.61 V
3460 -59.14 -13 -46.14 -76.81 -65.37 1.59 7.82 H
5190 -54.97 -13 -41.97 -78.47 -62.22 2.45 9.70 H
Middle 6920 -51.93 -13 -38.93 -78.12 -60.02 2.62 10.70 H
3460 -57.79 -13 -44.79 -76.71 -64.02 1.59 7.82 V
5190 -53.77 -13 -40.77 -78.2 -61.02 2.45 9.70 V
6920 -51.03 -13 -38.03 -78.4 -59.12 2.62 10.70 \Y
3497 -58.95 -13 -45.95 -76.7 -65.33 1.60 7.99 H
5254 -53.86 -13 -40.86 -78.07 -61.08 248 9.70 H
Highest 7004 -52.44 -13 -39.44 -78.53 -60.66 2.59 10.81 H
3497 -57.64 -13 -44.64 -76.7 -64.02 1.60 7.99 V
5254 -53.46 -13 -40.46 -78.39 -60.68 248 9.70 \
7004 -51.11 -13 -38.11 -78.4 -59.33 2.59 10.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.59 -13 -46.59 -77.02 -65.66 1.58 7.65 H
5130 -55.14 -13 -42.14 -78.64 -62.43 2.41 9.70 H
Lowest 6840 -52.25 -13 -39.25 -78.53 -60.22 2.64 10.61 H
3420 -58.04 -13 -45.04 -76.99 -64.11 1.58 7.65 V
5130 -53.73 -13 -40.73 -78.32 -61.02 2.41 9.70 V
6840 -51.02 -13 -38.02 -78.52 -58.99 2.64 10.61 V
3455 -59.01 -13 -46.01 -76.69 -65.22 1.59 7.80 H
5184 -54.95 -13 -41.95 -78.32 -62.21 2.44 9.70 H
Middle 6910 -52.15 -13 -39.15 -78.48 -60.22 2.62 10.69 H
3455 -57.81 -13 -44.81 -76.7 -64.02 1.59 7.80 V
5184 -53.85 -13 -40.85 -78.41 -61.11 2.44 9.70 V
6910 -51.14 -13 -38.14 -78.65 -59.21 2.62 10.69 V
3490 -59.16 -13 -46.16 -76.88 -65.51 1.60 7.96 H
5233 -54.54 -13 -41.54 -78.32 -61.77 2.47 9.70 H
Highest 6983 -52.04 -13 -39.04 -78.34 -60.22 2.60 10.78 H
3490 -57.87 -13 -44.87 -76.87 -64.22 1.60 7.96 V
5233 -53.65 -13 -40.65 -78.39 -60.88 247 9.70 \Y
6983 -50.93 -13 -37.93 -78.16 -59.11 2.60 10.78 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.44 -13 -46.44 -77.11 -65.51 1.58 7.65 H
5130 -55.37 -13 -42.37 -78.65 -62.66 2.41 9.70 H
Lowest 6840 -52.47 -13 -39.47 -78.77 -60.44 2.64 10.61 H
3420 -57.95 -13 -44.95 -76.88 -64.02 1.58 7.65 V
5130 -54.48 -13 -41.48 -78.9 -61.77 2.41 9.70 V
6840 -51.26 -13 -38.26 -78.82 -59.23 2.64 10.61 V
3448 -59.38 -13 -46.38 -77.03 -65.56 1.59 7.77 H
5175 -54.96 -13 -41.96 -78.43 -62.22 2.44 9.70 H
Middle 6900 -53.82 -13 -40.82 -78.88 -61.88 2.62 10.68 H
3448 -58.15 -13 -45.15 -76.99 -64.33 1.59 7.77 V
5175 -53.96 -13 -40.96 -78.5 -61.22 2.44 9.70 \Y
6900 -51.05 -13 -38.05 -78.56 -59.11 2.62 10.68 \Y
3480 -59.35 -13 -46.35 -77.03 -65.66 1.60 7.91 H
5220 -55.15 -13 -42.15 -78.8 -62.39 2.46 9.70 H
Highest 6960 -52.42 -13 -39.42 -78.57 -60.57 2.60 10.75 H
3480 -57.91 -13 -44.91 -77.01 -64.22 1.60 7.91 V
5220 -53.78 -13 -40.78 -78.37 -61.02 2.46 9.70 V
6960 -51.07 -13 -38.07 -78.46 -59.22 2.60 10.75 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.13 -13 -46.13 -77.28 -65.2 1.58 7.65 H
5130 -52.11 -13 -39.11 -78.9 -59.4 241 9.70 H
Lowest 6840 -52.23 -13 -39.23 -78.76 -60.2 2.64 10.61 H
3420 -58.13 -13 -45.13 -77.27 -64.2 1.58 7.65 \Y
5130 -54.21 -13 -41.21 -78.86 -61.5 241 9.70 V
6840 -51.13 -13 -38.13 -78.59 -59.1 2.64 10.61 V
3448 -59.48 -13 -46.48 -77.07 -65.66 1.59 7.77 H
5167 -55.17 -13 -42.17 -78.59 -62.44 2.43 9.70 H
Middle 6890 -52.53 -13 -39.53 -78.64 -60.57 2.63 10.67 H
3448 -59.11 -13 -46.11 -77.12 -65.29 1.59 7.77 V
5167 -54.28 -13 -41.28 -78.75 -61.55 2.43 9.70 \Y
6890 -51.29 -13 -38.29 -78.71 -59.33 2.63 10.67 \Y
3470 -59.39 -13 -46.39 -77.04 -65.66 1.59 7.87 H
5205 -54.88 -13 -41.88 -78.36 -62.12 2.46 9.70 H
Highest 6940 -52.65 -13 -39.65 -78.8 -60.77 2,61 10.73 H
3470 -57.94 -13 -44.94 -76.99 -64.21 1.59 7.87 V
5205 -54.09 -13 -41.09 -78.59 -61.33 2.46 9.70 \Y
6940 -51.49 -13 -38.49 -78.63 -59.61 2.61 10.73 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.84 -13 -50.84 -75.09 -65.6 0.98 4.89 H
2472 -59.42 -13 -46.42 -76.06 -61.3 1.28 5.32 H
Lowest 3296 -59.09 -13 -46.09 -77.04 -62.5 1.54 7.10 H
1648 -63.04 -13 -50.04 -75.05 -64.8 0.98 4.89 \
2472 -58.12 -13 -45.12 -75.36 -60 1.28 5.32 V
3296 -57.89 -13 -44.89 -76.99 -61.3 1.54 7.10 V
1672 -64.22 -13 -51.22 -75.43 -65.9 0.99 4.82 H
2504 -58.64 -13 -45.64 -75.27 -60.6 1.29 5.40 H
Middle 3344 -59.69 -13 -46.69 -76.97 -63.3 1.56 7.31 H
1672 -63.42 -13 -50.42 -75.28 -65.1 0.99 4.82 V
2504 -57.34 -13 -44.34 -75.33 -59.3 1.29 5.40 \Y
3344 -57.79 -13 -44.79 -76.84 -61.4 1.56 7.31 V
1696 -63.50 -13 -50.50 -75.6 -65.1 1.00 4.75 H
2543 -59.22 -13 -46.22 -75.76 -61.2 1.30 5.43 H
Highest 3391 -59.50 -13 -46.50 -77.29 -63.3 1.57 7.52 H
1696 -63.00 -13 -50.00 -75.49 -64.6 1.00 4.75 \
2544 -57.12 -13 -44.12 -75.32 -59.1 1.30 5.44 V
3391 -58.70 -13 -45.70 -77.29 -62.5 1.57 7.52 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -64.34 -13 -51.34 -75.26 -66.1 0.98 4.89 H
2472 -59.02 -13 -46.02 -75.66 -60.9 1.28 5.32 H
3296 -59.49 -13 -46.49 -77.06 -62.9 1.54 7.10 H
Lowest
1648 -63.44 -13 -50.44 -75.11 -65.2 0.98 4.89 V
2472 -56.72 -13 -43.72 -74.46 -58.6 1.28 5.32 V
3296 -58.29 -13 -45.29 -77.11 -61.7 1.54 7.10 V
1672 -64.42 -13 -51.42 -75.55 -66.1 0.99 4.82 H
2504 -58.74 -13 -45.74 -75.13 -60.7 1.29 5.40 H
Middle 3340 -59.71 -13 -46.71 -77.17 -63.3 1.55 7.30 H
1672 -63.12 -13 -50.12 -75.21 -64.8 0.99 4.82 V
2504 -56.84 -13 -43.84 -74.7 -58.8 1.29 5.40 V
3340 -58.01 -13 -45.01 -77.09 -61.6 1.55 7.30 \Y
1696 -64.10 -13 -51.10 -75.58 -65.7 1.00 4.75 H
2544 -59.62 -13 -46.62 -76.24 -61.6 1.30 5.44 H
Highest 3392 -59.80 -13 -46.80 -77.1 -63.6 1.57 7.52 H
1696 -63.00 -13 -50.00 -75.4 -64.6 1.00 4.75 \
2544 -56.62 -13 -43.62 -74.81 -58.6 1.30 5.44 V
3392 -58.20 -13 -45.20 -77.14 -62 1.57 7.52 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881

Page Number
Report Issued Date : Sep. 08, 2015
Report Version

: B25 of B37

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -64.34 -13 -51.34 -75.24 -66.1 0.98 4.89 H
2472 -57.02 -13 -44.02 -73.44 -58.9 1.28 5.32 H
Lowest 3296 -59.09 -13 -46.09 -77.12 -62.5 1.54 7.10 H
1648 -63.84 -13 -50.84 -75.34 -65.6 0.98 4.89 \
2472 -55.02 -13 -42.02 -72.67 -56.9 1.28 5.32 V
3296 -58.29 -13 -45.29 -77.2 -61.7 1.54 7.10 V
1668 -64.11 -13 -51.11 -75.42 -65.8 0.99 4.83 H
2504 -56.94 -13 -43.94 -73.67 -58.9 1.29 5.40 H
Middle 3336 -59.72 -13 -46.72 -77.21 -63.3 1.55 7.28 H
1668 -62.21 -13 -49.21 -75.58 -63.9 0.99 4.83 V
2504 -53.24 -13 -40.24 -71.57 -55.2 1.29 5.40 V
3336 -58.22 -13 -45.22 -77.22 -61.8 1.55 7.28 V
1688 -63.57 -13 -50.57 -75.1 -65.2 1.00 4.77 H
2536 -56.42 -13 -43.42 -73.27 -58.4 1.30 5.43 H
Highest 3376 -59.86 -13 -46.86 -77.35 -63.6 1.57 7.45 H
1688 -63.07 -13 -50.07 -75.06 -64.7 1.00 4.77 V
2536 -56.12 -13 -43.12 -74.13 -58.1 1.30 5.43 V
3376 -58.46 -13 -45.46 -77.45 -62.2 1.57 7.45 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881

Page Number
Report Issued Date : Sep. 08, 2015
Report Version

: B26 of B37

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 5/10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.84 -13 -50.84 -74.9 -65.6 0.98 4.89 H
2472 -60.12 -13 -47.12 -76.27 -62 1.28 5.32 H
3296 -59.69 -13 -46.69 -77.05 -63.1 1.54 7.10 H
Lowest
1648 -62.94 -13 -49.94 -74.82 -64.7 0.98 4.89 \
2472 -58.32 -13 -45.32 -76.15 -60.2 1.28 5.32 V
3296 -58.39 -13 -45.39 -77.16 -61.8 1.54 7.10 V
1664 -63.89 -13 -50.89 -75.01 -65.6 0.98 4.84 H
2495 -59.45 -13 -46.45 -76.28 -61.4 1.29 5.39 H
Midd| 3326 -59.37 -13 -46.37 -77.17 -62.9 1.55 7.23 H
adle 1664 -63.89 -13 -50.89 -75.38 -65.6 0.98 4.84 \
2496 -57.25 -13 -44.25 -74.99 -59.2 1.29 5.39 V
3326 -58.37 -13 -45.37 -77.05 -61.9 1.55 7.23 \Y
1678 -64.24 -13 -51.24 -75.53 -65.9 0.99 4.80 H
2520 -58.63 -13 -45.63 -75.06 -60.6 1.30 5.42 H
Highest 3356 -59.44 -13 -46.44 -77.07 -63.1 1.56 7.37 H
1678 -63.54 -13 -50.54 -75.46 -65.2 0.99 4.80 V
2520 -56.63 -13 -43.63 -74.46 -58.6 1.30 5.42 \Y
3356 -58.04 -13 -45.04 -77.05 -61.7 1.56 7.37 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -54.75 -25 -29.75 -78.25 -62.11 2.34 9.70 H
7508 -51.35 -25 -26.35 -78.25 -60.73 2.43 11.80 H
L 10010 -51.37 -25 -26.37 -79.2 -60.88 2.70 12.20 H
owest 5004 -53.75 -25 -28.75 -77.93 -61.11 2.34 9.70 V
7508 -49.91 -25 -24.91 -78.57 -59.29 2.43 11.80 V
10010 -48.82 -25 -23.82 -79.3 -58.33 2.70 12.20 V
5064 -54.69 -25 -29.69 -78.07 -62.02 2.37 9.70 H
7605 -51.41 -25 -26.41 -78.7 -60.88 2.40 11.86 H
Middle 10140 -50.99 -25 -25.99 -79.3 -60.55 2.70 12.26 H
5064 -53.69 -25 -28.69 -78.2 -61.02 2.37 9.70 \
7608 -49.65 -25 -24.65 -78.82 -59.12 2.39 11.86 \Y
10140 -48.46 -25 -23.46 -79.33 -58.02 2.70 12.26 V
5136 -54.49 -25 -29.49 -77.77 -61.77 2.42 9.70 H
7704 -50.66 -25 -25.66 -78.1 -60.22 2.36 11.92 H
Highest 10274 -50.44 -25 -25.44 -79.04 -60.06 2.69 12.31 H
5136 -53.49 -25 -28.49 -77.96 -60.77 242 9.70 \
7704 -48.96 -25 -23.96 -77.92 -58.52 2.36 11.92 V
10274 -47.82 -25 -22.82 -79.09 -57.44 2.69 12.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -54.75 -25 -29.75 -78.28 -62.11 2.34 9.70 H
7512 -51.84 -25 -26.84 -78.43 -61.22 2.43 11.81 H
L 10020 -51.51 -25 -26.51 -79.32 -61.02 2.70 12.21 H
owest 5004 -53.86 -25 -28.86 -78.3 -61.22 2.34 9.70 \
7512 -49.95 -25 -24.95 -78.48 -59.33 2.43 11.81 V
10020 -48.61 -25 -23.61 -78.95 -58.12 2.70 12.21 V
5064 -54.78 -25 -29.78 -78.2 -62.11 2.37 9.70 H
7608 -50.92 -25 -25.92 -78.51 -60.39 2.39 11.86 H
Middle 10128 -50.95 -25 -25.95 -79.27 -60.51 2.70 12.25 H
5064 -53.78 -25 -28.78 -78.2 -61.11 2.37 9.70 V
7608 -49.22 -25 -24.22 -78.48 -58.69 2.39 11.86 V
10128 -48.46 -25 -23.46 -79.27 -58.02 2.70 12.25 V
5124 -54.73 -25 -29.73 -78.26 -62.02 2.41 9.70 H
7692 -50.56 -25 -25.56 -77.93 -60.11 2.37 11.92 H
Highest 10260 -50.67 -25 -25.67 -79.31 -60.28 2.69 12.30 H
5124 -53.59 -25 -28.59 -78.11 -60.88 2.41 9.70 V
7692 -48.84 -25 -23.84 -77.91 -58.39 2.37 11.92 V
10260 -47.68 -25 -22.68 -78.96 -57.29 2.69 12.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -54.44 -25 -29.44 -78.17 -61.8 2.34 9.70 H
7500 -51.13 -25 -26.13 -78.25 -60.5 2.43 11.80 H
L 10000 -51.10 -25 -26.10 -79.09 -60.6 2.70 12.20 H
owest 5000 -53.44 -25 -28.44 -78.25 -60.8 2.34 9.70 \
7500 -49.93 -25 -24.93 -78.26 -59.3 2.43 11.80 V
10000 -48.70 -25 -23.70 -79.14 -58.2 2.70 12.20 V
5064 -54.69 -25 -29.69 -78 -62.02 2.37 9.70 H
7608 -50.86 -25 -25.86 -78.43 -60.33 2.39 11.86 H
Midd| 10140 -51.32 -25 -26.32 -79.59 -60.88 2.70 12.26 H
adle 5064 -53.89 -25 -28.89 -78.35 -61.22 2.37 9.70 \
7608 -49.55 -25 -24.55 -78.75 -59.02 2.39 11.86 \Y
10140 -48.55 -25 -23.55 -79.46 -58.11 2.70 12.26 V
5124 -54.73 -25 -29.73 -78.26 -62.02 2.41 9.70 H
7688 -50.34 -25 -25.34 -77.61 -59.88 2.37 11.91 H
Highest 10250 -50.28 -25 -25.28 -78.97 -59.89 2.69 12.30 H
5124 -53.73 -25 -28.73 -78.17 -61.02 2.41 9.70 V
7692 -48.84 -25 -23.84 -77.93 -58.39 2.37 11.92 V
10250 -47.94 -25 -22.94 -79.12 -57.55 2.69 12.30 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 7 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -54.54 -25 -29.54 -78.02 -61.9 2.34 9.70 H
7500 -52.03 -25 -27.03 -78.82 -61.4 2.43 11.80 H
L 10000 -51.30 -25 -26.30 -79.32 -60.8 2.70 12.20 H
owest 5004 -53.74 -25 -28.74 -77.81 -61.1 2.34 9.70 V
7500 -50.33 -25 -25.33 -78.68 -59.7 2.43 11.80 V
10000 -48.70 -25 -23.70 -79.14 -58.2 2.70 12.20 V
5052 -54.87 -25 -29.87 -78.36 -62.2 2.37 9.70 H
7575 -51.26 -25 -26.26 -78.6 -60.7 2.41 11.85 H
Midd| 10100 -50.66 -25 -25.66 -78.86 -60.2 2.70 12.24 H
adle 5052 -54.17 -25 -29.17 -78.49 -61.5 2.37 9.70 V
7575 -49.66 -25 -24.66 -78.78 -59.1 2.41 11.85 V
10100 -48.36 -25 -23.36 -79.23 -57.9 2.70 12.24 V
5100 -54.29 -25 -29.29 -77.81 -61.6 2.39 9.70 H
7650 -50.59 -25 -25.59 -77.91 -60.1 2.38 11.89 H
Highest 10200 -50.62 -25 -25.62 -79.1 -60.2 2.70 12.28 H
5100 -53.89 -25 -28.89 -78.26 -61.2 2.39 9.70 \
7650 -49.09 -25 -24.09 -78.15 -58.6 2.38 11.89 \Y
10200 -48.12 -25 -23.12 -79.17 -57.7 2.70 12.28 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -64.87 -13 -51.87 -74.86 -66.52 0.87 4.67 H
2097 -62.98 -13 -49.98 -76.26 -63.86 1.16 4.19 H
Lowest 2796 -60.47 -13 -47.47 -76.71 -62.57 1.38 5.64 H
1398 -64.67 -13 -51.67 -74.41 -66.32 0.87 4.67 V
2097 -60.70 -13 -47.70 -76.22 -61.58 1.16 4.19 V
2796 -58.98 -13 -45.98 -76.60 -61.08 1.38 5.64 V
1414 -64.58 -13 -51.58 -74.34 -66.32 0.87 4.76 H
2120 -62.05 -13 -49.05 -75.84 -62.99 1.17 4.26 H
Middle 2827 -60.00 -13 -47.00 -76.62 -62.12 1.39 5.66 H
1416 -64.57 -13 -51.57 -74.48 -66.32 0.87 4.78 V
2120 -60.55 -13 -47.55 -76.15 -61.49 1.17 4.26 V
2827 -58.30 -13 -45.30 -76.35 -60.42 1.39 5.66 \Y
1429 -64.49 -13 -51.49 -74.23 -66.32 0.88 4.86 H
2143 -63.03 -13 -50.03 -76.20 -64.03 1.18 4.33 H
Highest 2858 -60.03 -13 -47.03 -76.43 -62.16 1.40 5.69 H
1429 -63.99 -13 -50.99 -74.20 -65.82 0.88 4.86 \
2143 -61.09 -13 -48.09 -76.18 -62.09 1.18 4.33 \Y
2858 -58.39 -13 -45.39 -76.25 -60.52 1.40 5.69 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1400 -64.32 -13 -51.32 -74.08 -65.98 0.87 4.68 H
2096 -62.21 -13 -49.21 -76.17 -63.08 1.16 4.19 H
L 2800 -60.07 -13 -47.07 -76.51 -62.18 1.38 5.64 H
owest 1400 -64.66 -13 -51.66 -74.30 -66.32 0.87 4.68 \
2096 -60.54 -13 -47.54 -76.05 -61.41 1.16 4.19 V
2800 -58.97 -13 -45.97 -76.23 -61.08 1.38 5.64 V
1412 -64.07 -13 -51.07 -74.24 -65.80 0.87 4.75 H
2120 -60.66 -13 -47.66 -74.29 -61.60 1.17 4.26 H
Middle 2824 -59.08 -13 -46.08 -76.06 -61.20 1.39 5.66 H
1412 -64.07 -13 -51.07 -74.17 -65.80 0.87 4.75 V
2120 -58.76 -13 -45.76 -74.02 -59.70 1.17 4.26 V
2824 -58.58 -13 -45.58 -76.48 -60.70 1.39 5.66 \Y
1424 -64.52 -13 -51.52 -74.35 -66.32 0.88 4.83 H
2136 -63.05 -13 -50.05 -76.37 -64.03 1.18 4.31 H
Highest 2848 -60.06 -13 -47.06 -76.72 -62.19 1.40 5.68 H
1424 -64.23 -13 -51.23 -74.43 -66.03 0.88 4.83 V
2136 -60.04 -13 -47.04 -75.75 -61.02 1.18 4.31 V
2848 -59.08 -13 -46.08 -76.70 -61.21 1.40 5.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1400 -64.44 -13 -51.44 -74.56 -66.10 0.87 4.68 H
2096 -61.73 -13 -48.73 -75.77 -62.60 1.16 4.19 H
L 2796 -59.70 -13 -46.70 -76.53 -61.80 1.38 5.64 H
owest 1400 -63.54 -13 -50.54 -73.92 -65.20 0.87 4.68 \
2096 -60.53 -13 -47.53 -75.90 -61.40 1.16 4.19 V
2796 -58.40 -13 -45.40 -76.57 -60.50 1.38 5.64 V
1410 -63.88 -13 -50.88 -74.00 -65.60 0.87 4.74 H
2115 -61.28 -13 -48.28 -74.82 -62.20 1.17 4.25 H
Midd| 2820 -59.09 -13 -46.09 -76.31 -61.20 1.39 5.66 H
adle 1410 -64.18 -13 -51.18 -74.27 -65.90 0.87 4.74 V
2112 -59.18 -13 -46.18 -74.59 -60.10 1.17 4.24 V
2820 -58.69 -13 -45.69 -76.44 -60.80 1.39 5.66 \Y
1422 -64.11 -13 -51.11 -74.31 -65.90 0.88 4.82 H
2133 -61.13 -13 -48.13 -74.78 -62.10 1.18 4.30 H
Highest 2844 -59.47 -13 -46.47 -76.50 -61.60 1.40 5.68 H
1422 -64.01 -13 -51.01 -74.24 -65.80 0.88 4.82 V
2133 -58.63 -13 -45.63 -73.98 -59.60 1.18 4.30 \Y
2844 -58.27 -13 -45.27 -76.48 -60.40 1.40 5.68 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -64.24 -13 -51.24 -74.27 -65.90 0.87 4.68 H
2096 -58.83 -13 -45.83 -72.88 -59.70 1.16 4.19 H
Lowest 2796 -59.40 -13 -46.40 -76.44 -61.50 1.38 5.64 H
1400 -64.44 -13 -51.44 -74.43 -66.10 0.87 4.68 V
2096 -60.03 -13 -47.03 -75.55 -60.90 1.16 4.19 V
2796 -58.10 -13 -45.10 -76.09 -60.20 1.38 5.64 V
1405 -61.21 -13 -48.21 -73.99 -62.90 0.87 4.71 H
2110 -58.79 -13 -45.79 -72.92 -59.70 1.17 4.23 H
Middle 2810 -59.89 -13 -46.89 -76.59 -62.00 1.39 5.65 H
1405 -63.71 -13 -50.71 -73.71 -65.40 0.87 4.71 V
2110 -60.29 -13 -47.29 -75.83 -61.20 1.17 4.23 V
2810 -58.09 -13 -45.09 -76.16 -60.20 1.39 5.65 \Y
1412 -64.37 -13 -51.37 -74.22 -66.10 0.87 4.75 H
2118 -61.27 -13 -48.27 -75.13 -62.20 1.17 4.25 H
Highest 2824 -59.68 -13 -46.68 -76.39 -61.80 1.39 5.66 H
1412 -63.87 -13 -50.87 -74.10 -65.60 0.87 4.75 V
2118 -59.57 -13 -46.57 -75.24 -60.50 1.17 4.25 V
2824 -58.38 -13 -45.38 -76.42 -60.50 1.39 5.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : PY7-PM0881
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -64.61 -13 -51.61 -74.52 -66.32 0.87 4.73 H
2112 -61.94 -13 -48.94 -75.88 -62.86 1.17 4.24 H
L 2816 -60.04 -13 -47.04 -76.53 -62.15 1.39 5.65 H
owest 1408 -64.32 -13 -51.32 -74.31 -66.03 0.87 4.73 \
2112 -60.60 -13 -47.60 -76.27 -61.52 1.17 4.24 V
2816 -59.36 -13 -46.36 -76.82 -61.47 1.39 5.65 V
1415 -64.57 -13 -51.57 -74.48 -66.32 0.87 4.77 H
2122 -62.07 -13 -49.07 -76.00 -63.01 1.17 4.27 H
Middle 2830 -60.43 -13 -47.43 -76.99 -62.55 1.39 5.66 H
1415 -64.57 -13 -51.57 -74.40 -66.32 0.87 4.77 V
2122 -59.58 -13 -46.58 -76.00 -60.52 1.17 4.27 V
2830 -58.89 -13 -45.89 -76.80 -61.01 1.39 5.66 \Y
1422 -64.58 -13 -51.58 -74.66 -66.37 0.88 4.82 H
2133 -62.52 -13 -49.52 -76.46 -63.49 1.18 4.30 H
Highest 2844 -60.38 -13 -47.38 -76.87 -62.51 1.40 5.68 H
1422 -64.34 -13 -51.34 -74.49 -66.13 0.88 4.82 V
2133 -60.61 -13 -47.61 -76.23 -61.58 1.18 4.30 V
2844 -59.34 -13 -46.34 -76.92 -61.47 1.40 5.68 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571618B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -64.57 -13 -51.57 -74.61 -66.28 0.87 4.73 H
2112 -62.06 -13 -49.06 -75.97 -62.98 1.17 4.24 H
Lowest 2816 -59.99 -13 -46.99 -76.42 -62.10 1.39 5.65 H
1408 -64.50 -13 -51.50 -74.60 -66.21 0.87 4.73 V
2112 -60.90 -13 -47.90 -75.96 -61.82 1.17 4.24 V
2816 -59.36 -13 -46.36 -76.86 -61.47 1.39 5.65 V
1410 -64.49 -13 -51.49 -74.34 -66.21 0.87 4.74 H
2115 -62.11 -13 -49.11 -75.91 -63.03 1.17 4.25 H
Middle 2820 -60.48 -13 -47.48 -76.90 -62.59 1.39 5.66 H
1410 -64.37 -13 -51.37 -74.52 -66.09 0.87 4.74 V
2115 -60.60 -13 -47.60 -76.15 -61.52 1.17 4.25 V
2820 -59.32 -13 -46.32 -76.91 -61.43 1.39 5.66 \Y
1412 -64.70 -13 -51.70 -74.56 -66.43 0.87 4.75 H
2118 -62.39 -13 -49.39 -76.31 -63.32 1.17 4.25 H
Highest 2824 -60.16 -13 -47.16 -76.70 -62.28 1.39 5.66 H
1412 -64.63 -13 -51.63 -74.57 -66.36 0.87 4.75 V
2118 -60.16 -13 -47.16 -75.69 -61.09 1.17 4.25 V
2824 -59.06 -13 -46.06 -76.84 -61.18 1.39 5.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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